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Appendix G: Peak Power Spectral Density

TestMode Antenna Frm‘;‘i’;cy Result [dBm/MHz] Limit{dBm/MHz] | Verdict
1A Ant1 5180 3.62 <11.00 PASS
1A Antd 5200 4.99 <11.00 PASS
1A Ant1 5240 5.60 <11.00 PASS
1A Ant1 5745 203 <30.00 PASS
1A Antd 5785 3.29 <30.00 PASS
1A Ant1 5825 2.99 <30.00 PASS

11N20SISO Antd 5180 2.86 <11.00 PASS

1IN20SISO Anti 5200 414 <11.00 PASS

11N20SISO Ant1 5240 5.01 <11.00 PASS

1IN20SISO Anti 5745 1.05 <30.00 PASS

11N20SISO Antd 5785 1.99 <30.00 PASS

11N20SISO Antd 5825 235 <30.00 PASS

TIN40SISO Anti 5190 0.55 <11.00 PASS

11IN40SISO Antd 5230 1.96 <11.00 PASS

11IN40SISO Antd 5755 224 <30.00 PASS

TIN40SISO Anti 5795 148 <30.00 PASS
11AC20SISO Antd 5180 3.00 <11.00 PASS
T1AC20SISO Antd 5200 404 <11.00 PASS
11AC20SISO Anti 5240 4.98 <11.00 PASS
11AC20SISO Ant1 5745 0.89 <30.00 PASS
T1AC20SISO Anti 5785 142 <30.00 PASS
11AC20SISO Antd 5825 2.8 <30.00 PASS
11AC40SISO Antd 5190 058 <11.00 PASS
T1AC40SISO Antd 5230 220 <11.00 PASS
11AC40SISO Antd 5755 2.08 <30.00 PASS
T1AC40SISO Antd 5795 137 <30.00 PASS
T1AC80SISO Antd 5210 .97 <11.00 PASS
11AC80SISO Antd 5775 493 <30.00 PASS
T1AX20SISO Anti 5180 3.19 <11.00 PASS
11AX20SISO Antd 5200 427 <11.00 PASS
11AX20SISO Ant1 5240 5.02 <11.00 PASS
T1AX20SISO Anti 5745 140 <30.00 PASS
11AX20SISO Antd 5785 1.98 <30.00 PASS
T1AX20SISO Anti 5825 2.79 <30.00 PASS
T1AX40SISO Anti 5190 0.20 <11.00 PASS
T1AX40SISO Antd 5230 183 <11.00 PASS
T1AX40SISO Anti 5755 232 <30.00 PASS
T1AX40SISO Antd 5795 146 <30.00 PASS
11AX80SISO Ant1 5210 2.05 <11.00 PASS
11AX80SISO Ant1 5775 454 <30.00 PASS

Note : 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and RBW Factor is compensated in the graph.
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. r e ALTGH
Center Freq 5.230000000 GHz i #Avg Type: RMS Frequency
PNO: Fast - 111g: FreeRun Avg|Hold: 100100

IFGainlon  #Atten: 30 dB

Mkr1 5.227 84 GHz
Ref Offset2.02 dB
R:af Zﬂj]ﬂ dBm 1.830 dBm

L

b
e,

Center 5.23000 GHz Span 80.00 MHz
{#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts),

11AX40SISO-Ant1-5230-PASS
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o Keysight Spectrum Anglyzer - Swept S4
R TERET

Center Freq 5.755000000 GHz i #Avg Type: RNS Frequency
PNO: Fast ~»- 17ig: FreeRun Avg|Hold: 1001100
IFGainiow  #Atten: 30 dB

Mkrl 5.753 88 GHZ
Ref Offset 0.99 dB.
Ref 10.01 dBm -2.320 dBm

I

ettt M

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

{#Res BW 1.0 MHz #VBW 3.0 MHZ*

11AX40SISO-Ant1-5755-PASS

| Keysight Spectrum Anziyzer - Swept SA
R RF 500 AC SENSE:INT| ALTGN AUTD
Center Freq 5.795000000 GHz #hvg Type: RMS ACT L)

PNO: Fast - 111g: FreeRun Avg|Hold: 100100
IFGainlow  #Atten: 30 dB

Ref Offset -1 dB
Ref 19.00 dBm

l'k«wd;!r\'w.v,»-\n..w'

Span 80.00 MHz
Sweep 1.000 ms (1001 pts),

STATUS

#VEW 3.0 MHZ*

11AX40SISO-Ant1-5795-PASS
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o Keysight Spectrum Anglyzer - Swept S4
R [0 X

Center Freq 5.210000000 GHz . #Avg Type: RMS
PNO: Fast ~»- 17ig: FreeRun Avg|Hold: 1001100
IFGainiow  #Atten: 30 dB

Ref Offset 202 dB
Ref 20.00 dBm

e

e

s
I"»'

Span 160.0 MHz
[#Res BW 1.0 MHz #VBW 3.0 MHZ Sweep 1.000ms (1001 pts)

STATUS

11AX80SISO-Ant1-5210-PASS

| Vepsight Specirum Anghyzer - Swept S4

C - =t ALTGH AUTO
Center Freq 5.775000000 GHz . #Avg Type:RMS

PNO: Fast —— 11ig: FreeRun Avg|Hold: 100100

IFGainiow #Atten: 30 dB

i Mkr1 5.777 24 GHz
Ref Offset 0.97 dB
R:af wju dém 4.543 dBm

Center 5.77500 GHz Span 160.0 MHz
{#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts),

11AX80SISO-Ant1-5775-PASS
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Appendix H: Radiated Emission Band Edge

Test Report

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5180MHz by 802.11a Voltage: | 120 Vac / 60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph

120 FCC PART 15E

110

100

90 m
_ 0 FCC PART15E—PK);.‘{|m|t
£ 1
%_ 1
A
% 50 B i T i W . T - 1, T :u;.. |.::u_'..|_;wl ” - 1L A ; JKIL-I

40 .

30

20

10

0
4.5G 5G 5.19G
Frequency[Hz]
— PK Limit — Horizontal PK
¢ PK Detector

5144.20

4711

62.19

15.08

74.00

11.81

PK

Horizo

PASS

2 5150.00

43.43

58.54

15.11

74.00

15.46

PK

Horizo

PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5180MHz by 802.11a Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
80 {{N
§ 70
S 60 FCC PART15I.E‘£‘7L|mlt
g VG
A :
30
20
10
0
45G 5G 5.19G
Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

5149.46 37.72 52.83 15.11 54.00 1.17 AV Horizo | PASS
2 5150.00 36.04 51.15 15.11 54.00 2.85 AV Horizo | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5180MHz by 802.11a Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110

100

20

80

FCCPART 15E-PK Limi
f

70

60

Level[dBpv/m]

40

30

20

10

0
4.5G 5G 519G

Frequency[Hz]

— PK Limit — Vertical PK
+ PK Detector

5142.13 48.84 63.90 15.06 74.00 10.10 PK Vertic | PASS
2 5150.00 43.36 58.47 15.11 74.00 15.53 PK Vertic | PASS
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Test Report
L EEpEbEmEEE
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5180MHz by 802.11a Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90 (,\
80

70 [

60

FCCPART 15E-AY Limit
50 v
40 :

Level[dBpv/m]

30

20

4.5G 5G 519G

Frequency[Hz]
— AV Limit — Vertical AV

+ PK Detector

5145.84 37.34 52.43 15.09 54.00 1.57 AV Vertic | PASS
2 5150.00 37.37 52.48 15.11 54.00 1.52 AV Vertic | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5180MHz by 802.11ax(20MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90 {
_ % FCCPART15E—PKJ,|m|t
£ 70 ‘
3
E 60
% o Freprrmrr T e R
40
30
20
10
0
45G 56 519G
Frequency[Hz]
— PK Limit — Herizontal PK

+ PK Detector

5146.10

44.75

59.84

15.09

74.00

14.16 PK

Horizo

2 5150.00

44.60

59.71

15.11

74.00

14.29 PK

Horizo
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5180MHz by 802.11ax(20MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110
100

20

80

70

60 FCCPART 15E- AW Limit

” _j
40 -

Level[dBpv/m]

30

20

4.5G 5G 519G

Frequency[Hz]
— AV Limit — Horizontal AV

+ PK Detector

5147.48 36.99 52.09 15.10 54.00 1.91 AV Horizo | PASS
2 5150.00 36.17 51.28 15.11 54.00 2.72 AV Horizo | PASS

Report no.: 2530770R.703A Page 175/ 209



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

40
30
20
10

0

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5180MHz by 802.11ax(20MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph

120 FCC PART 15E

110

100

90 ,M'
_ 80 FCCPART1 5E-PK‘l(Imlt
E 1 y
=1
£ 60
g 50 . - e tLJ.m;‘nr iy

4.5G

— PK Limit
+ PK Detector

Frequency[Hz]

5G

519G

5139.29

44.70

59.75

15.05

74.00

14.25

PK Vertic | PASS

2 5150.00

43.20

58.31

15.11

74.00

15.69

PK Vertic | PASS

Report no.: 2530770R.703A

Page 176 / 209



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 2150086, Jiangsu, China DE KRA
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098
Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5180MHz by 802.11ax(20MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
80
§ 70
T s0 FCC PART15E-5y{|m|t
S 50 7 4
=l o
30
20
10
0
45G 5G 5.19G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5147.91 35.81 50.91 15.10 54.00 3.09 AV Vertic | PASS
2 5150.00 36.74 51.85 15.11 54.00 2.15 AV Vertic | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5190MHz by 802.11ax(40MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110

100

20

80

FCCPART1 SET’K Limit

70

|
50 el bl iy J UL "_ A ': iy Ay TURT hroni, Ll ot ol ool g - WW\ ! 'Fl s b

40

Level[dBpv/m]

30

20

10

0
4.5G 5G 521G

Frequency[Hz]

— PK Limit — Horizontal PK
+ PK Detector

5147.61 48.03 63.13 15.10 74.00 10.87 PK Horizo | PASS
2 5150.00 42.81 57.92 15.11 74.00 16.08 PK Horizo | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5190MHz by 802.11ax(40MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110
100

20

80

70 |

60

FCCPART |5E/AV Limit
50 g
40

Level[dBpv/m]

30

20

4.5G 5G 521G

Frequency[Hz]
— AV Limit — Horizontal AV

+ PK Detector

5145.39 37.56 52.64 15.08 54.00 1.36 AV Horizo | PASS
2 5150.00 36.46 51.57 15.11 54.00 2.43 AV Horizo | PASS
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Test Report
L EEpEbEmEEE
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5190MHz by 802.11ax(40MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90 rw&h
80

FCCPART1 5E—r Limit

70

B
i ﬂ
50 o - . _ O W—— L PEONE S PNP) RTRT 0 Y01 VPRV RINTRRY P ) Lol
PP TPy FTp T e rew
" g !

o ek . i iy L R T W
el b b

Level[dBpv/m]

40

30

20

10

0
4.5G 5G 521G

Frequency[Hz]

— PK Limit — Vertical PK
+ PK Detector

5142.28 44.40 59.47 15.07 74.00 14.53 PK Vertic | PASS
2 5150.00 44.57 59.68 15.11 74.00 14.32 PK Vertic | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5190MHz by 802.11ax(40MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110
100

20

80

70

60

FCCPART 15E-AV Limit
50 ‘

40] s

Level[dBpv/m]

30

20

4.5G 5G 521G

Frequency[Hz]
— AV Limit — Vertical AV

+ PK Detector

5146.10 35.66 50.75 15.09 54.00 3.25 AV Vertic | PASS
2 5150.00 35.23 50.34 15.11 54.00 3.66 AV Vertic | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5210MHz by 802.11ax(80MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110

100

20

80

FCCPART 15E-PK Limi

70

y ‘
) M
50 TV Y S PP Y e i bkt o il il — h

40

Level[dBpv/m]

30

20

10

0
4.5G 5G 525G

Frequency[Hz]

— PK Limit — Horizontal PK
+ PK Detector

5139.47 45.44 60.49 15.05 74.00 13.51 PK Horizo | PASS
2 5150.00 42.98 58.09 15.11 74.00 15.91 PK Horizo | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5210MHz by 1802.11ax(80MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
30 Wil
T L, o
=1
S 60 FCCPART 15E-AV Limit
2 AN
z 50 >
N I
30
20
10
0
45G 5G 5.25G
Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

5147.91 37.44 52.54 15.10 54.00 1.46 AV Horizo | PASS
2 5150.00 36.89 52.00 15.11 54.00 2.00 AV Horizo | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5210MHz by 802.11ax(80MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E

110

100

20

80

FCC PAITT 15E-PKLimi

70

o
60 + 'M‘
50 A A A A o s ',;'WMW

Level[dBpv/m]

40

30

20

10

0
4.5G 5G 525G

Frequency[Hz]

— PK Limit — Vertical PK
+ PK Detector

5133.09 45.99 61.00 15.01 74.00 13.00 PK Vertic | PASS
2 5150.00 46.84 61.95 15.11 74.00 12.05 PK Vertic | PASS
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Test Report
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5210MHz by 802.11ax(80MHz) Voltage: | 120 Vac/ 60 Hz
Environment; | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
80 A
. =
§ 70
T s0 FCCPART 15E-AV Limit
% 50 b
Pl S—
30
20
10
0
45G 5G 5.25G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5145.66 37.31 52.39 15.08 54.00 1.61 AV Vertic | PASS
2 5150.00 36.06 51.17 15.11 54.00 2.83 AV Vertic | PASS
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Test Report
Project Information
Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5745MHz by 802.11a Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120
110
100
90
80
§ 70 ; -PK Limit
% 60 . & . i . . 3 y
E 50
40
30
20
10
5(?25(3 5‘65‘75G 5‘72‘25(3 5‘75‘:5(3 5‘78‘75(3 5‘8I2G 5‘85I25G 5‘8‘85G 5.91‘75G 5‘9‘5(3
Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5639.79 37.17 55.28 18.11 68.30 13.02 PK Horizo | PASS
2 5663.03 36.56 54.90 18.34 77.97 23.07 PK Horizo | PASS
3 5701.70 37.41 56.11 18.70 105.78 49.67 PK Horizo | PASS
4 5723.15 43.30 61.97 18.67 118.08 56.11 PK Horizo | PASS
5 5859.00 37.80 56.82 19.02 109.78 52.96 PK Horizo | PASS
6 5878.34 37.76 56.93 19.17 102.82 45.89 PK Horizo | PASS
7 5913.60 38.61 58.05 19.44 76.71 18.66 PK Horizo | PASS
8 5947.08 38.09 57.79 19.70 68.30 10.51 PK Horizo | PASS
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Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5745MHz by 802.11a Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120
110
100
90
80
§ 70 : -PK Limit
E 60 K ¢ f . . . s
% 50
40
30
20
10
5&?25(3 5‘65‘75G 5‘72‘25(3 5‘75‘:5(3 5‘78‘75(3 5‘8I2G 5‘85I25G 5‘8‘85G 5.91‘75G 5‘9‘5(3
Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5639.63 36.23 54.34 18.11 68.30 13.96 PK Vertic | PASS
2 5677.98 36.78 55.27 18.49 89.04 33.77 PK Vertic | PASS
3 5701.38 38.27 56.97 18.70 105.69 48.72 PK Vertic | PASS
4 5723.48 43.73 62.40 18.67 118.82 56.42 PK Vertic | PASS
5 5859.98 38.35 57.37 19.02 109.51 52.14 PK Vertic | PASS
6 5883.70 37.59 56.80 19.21 98.84 42.04 PK Vertic | PASS
7 5918.48 37.68 57.16 19.48 73.11 15.95 PK Vertic | PASS
8 5935.70 38.17 57.78 19.61 68.30 10.52 PK Vertic | PASS
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Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5825MHz by 802.11a Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120
110
100
90
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§ 70 -PK Limit
% 80 N . Iy . S .
E 50
40
30
20
10
5&(5)25(3 5‘65‘75G 5‘6I9G 5‘72‘25(3 5‘75‘:5(3 5‘78‘75(3 5‘8I2G 5‘85I25G 5‘8‘85G 5.91‘75G 5‘9‘5(3
Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5634.59 36.95 55.01 18.06 68.30 13.29 PK Horizo | PASS
2 5683.99 37.04 55.59 18.55 93.49 37.90 PK Horizo | PASS
3 5701.70 37.29 55.99 18.70 105.78 49.79 PK Horizo | PASS
4 5723.15 37.11 55.78 18.67 118.08 62.30 PK Horizo | PASS
5 5853.15 40.46 59.42 18.96 115.12 55.70 PK Horizo | PASS
6 5866.96 38.47 57.54 19.07 107.55 50.01 PK Horizo | PASS
7 5902.06 37.68 57.03 19.35 85.23 28.20 PK Horizo | PASS
8 5929.20 37.64 57.20 19.56 68.30 11.10 PK Horizo | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode1:Transmit at 5825MHz by 802.11a Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5644.18 36.27 54.42 18.15 68.30 13.88 PK Vertic | PASS
2 5665.95 36.21 54.58 18.37 80.14 25.56 PK Vertic | PASS
3 5702.19 36.87 55.58 18.71 105.91 50.33 PK Vertic | PASS
4 5720.55 37.22 55.90 18.68 112.15 56.25 PK Vertic | PASS
5 5852.34 40.18 59.14 18.96 116.97 57.83 PK Vertic | PASS
6 5867.78 38.25 57.34 19.09 107.32 49.98 PK Vertic | PASS
7 5906.78 38.10 57.50 19.40 81.75 24.25 PK Vertic | PASS
8 5929.04 38.06 57.62 19.56 68.30 10.68 PK Vertic | PASS
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Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5745MHz by 802.11ax(20MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
120
110
100
90
80
E n -PK Limit
& - ;
z ® N & joi® b3 s ¢+
% 50
40
30
20
10
5(?25(3 5‘65‘75G 5‘6I9G 5‘72‘25(3 5‘75‘:5(3 5‘78‘75(3 5‘8I2G 5‘85I25G 5‘8‘85G 5.91‘75G 5‘9‘5(3
Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5635.40 37.00 55.06 18.06 68.30 13.24 PK Horizo | PASS
2 5695.04 38.38 57.04 18.66 101.64 44.60 PK Horizo | PASS
3 5708.69 39.73 58.43 18.70 107.73 49.30 PK Horizo | PASS
4 5720.88 45.58 64.26 18.68 112.90 48.64 PK Horizo | PASS
5 5861.93 38.36 57.39 19.03 108.96 51.57 PK Horizo | PASS
6 5879.80 37.89 57.06 19.17 101.73 44.67 PK Horizo | PASS
7 5901.41 38.14 57.49 19.35 85.72 28.23 PK Horizo | PASS
8 5929.85 37.85 57.42 19.57 68.30 10.88 PK Horizo | PASS
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Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5745MHz by 802.11ax(20MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5642.23 36.09 54.23 18.14 68.30 14.07 PK Vertic | PASS
2 5652.63 36.51 54.75 18.24 70.25 15.50 PK Vertic | PASS
3 5695.85 37.04 55.71 18.67 102.24 46.53 PK Vertic | PASS
4 5722.34 47.24 65.91 18.67 116.23 50.32 PK Vertic | PASS
5 5862.90 37.70 56.74 19.04 108.69 51.95 PK Vertic | PASS
6 5875.90 38.13 57.27 19.14 104.63 47.36 PK Vertic | PASS
7 5907.59 37.37 56.77 19.40 81.15 24.38 PK Vertic | PASS
8 5942.36 38.47 58.13 19.66 68.30 10.17 PK Vertic | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5825MHz by 802.11ax(20MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5640.93 36.15 54.27 18.12 68.30 14.03 PK Horizo | PASS
2 5655.88 36.11 54.38 18.27 72.66 18.28 PK Horizo | PASS
3 5691.79 36.84 55.47 18.63 99.25 43.78 PK Horizo | PASS
4 5720.88 37.08 55.76 18.68 112.90 57.14 PK Horizo | PASS
5 5852.99 48.98 67.94 18.96 115.49 47.55 PK Horizo | PASS
6 5863.23 43.06 62.11 19.05 108.59 46.48 PK Horizo | PASS
7 5894.91 38.05 57.35 19.30 90.53 33.18 PK Horizo | PASS
8 5933.10 37.60 57.20 19.60 68.30 11.10 PK Horizo | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode2:Transmit at 5825MHz by 802.11ax(20MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5641.58 36.07 54.20 18.13 68.30 14.10 PK Vertic | PASS
2 5654.58 37.20 55.46 18.26 71.70 16.24 PK Vertic | PASS
3 5689.03 36.12 54.72 18.60 97.21 42.49 PK Vertic | PASS
4 5702.51 36.65 55.36 18.71 106.00 50.64 PK Vertic | PASS
5 5852.18 46.45 65.41 18.96 117.34 51.93 PK Vertic | PASS
6 5865.83 40.94 60.01 19.07 107.87 47.86 PK Vertic | PASS
7 5888.41 38.27 57.51 19.24 95.34 37.83 PK Vertic | PASS
8 5931.48 38.47 58.05 19.58 68.30 10.25 PK Vertic | PASS

Report no.: 2530770R.703A

Page 193 /209




DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5755MHz by 802.11ax(40MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5638.16 37.12 55.21 18.09 68.30 13.09 PK Horizo | PASS
2 5657.66 36.78 55.06 18.28 73.99 18.93 PK Horizo | PASS
3 5692.11 37.44 56.07 18.63 99.48 43.41 PK Horizo | PASS
4 5711.61 40.88 59.57 18.69 108.55 48.98 PK Horizo | PASS
5 5853.64 37.84 56.81 18.97 114.01 57.20 PK Horizo | PASS
6 5884.84 37.74 56.96 19.22 98.00 41.04 PK Horizo | PASS
7 5897.19 38.52 57.83 19.31 88.84 31.01 PK Horizo | PASS
8 5928.39 37.73 57.29 19.56 68.30 11.01 PK Horizo | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5755MHz by 802.11ax(40MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5634.43 36.47 54.53 18.06 68.30 13.77 PK Vertic | PASS
2 5669.53 36.72 55.13 18.41 82.79 27.66 PK Vertic | PASS
3 5687.40 38.91 57.49 18.58 96.01 38.52 PK Vertic | PASS
4 5714.05 41.59 60.27 18.68 109.24 48.97 PK Vertic | PASS
5 5854.13 37.75 56.72 18.97 112.89 56.17 PK Vertic | PASS
6 5865.99 37.76 56.83 19.07 107.82 50.99 PK Vertic | PASS
7 5893.45 37.67 56.95 19.28 91.61 34.66 PK Vertic | PASS
8 5939.76 37.82 57.46 19.64 68.30 10.84 PK Vertic | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5795MHz by 802.11ax(40MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5628.41 36.83 54.83 18.00 68.30 13.47 PK Horizo | PASS
2 5675.38 37.04 55.50 18.46 87.12 31.62 PK Horizo | PASS
3 5683.99 37.91 56.46 18.55 93.49 37.03 PK Horizo | PASS
4 5714.70 37.19 55.87 18.68 109.42 53.55 PK Horizo | PASS
5 5865.01 38.28 57.34 19.06 108.09 50.75 PK Horizo | PASS
6 5885.00 38.03 57.25 19.22 97.87 40.62 PK Horizo | PASS
7 5904.50 37.97 57.34 19.37 83.43 26.09 PK Horizo | PASS
8 5944.48 37.72 57.40 19.68 68.30 10.90 PK Horizo | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode3:Transmit at 5795MHz by 802.11ax(40MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5638.98 37.63 55.73 18.10 68.30 12.57 PK Vertic | PASS
2 5676.51 36.26 54.74 18.48 87.96 33.22 PK Vertic | PASS
3 5698.13 36.88 55.58 18.70 103.92 48.34 PK Vertic | PASS
4 5709.83 37.72 56.41 18.69 108.05 51.64 PK Vertic | PASS
5 5859.81 38.08 57.10 19.02 109.55 52.45 PK Vertic | PASS
6 5867.78 38.19 57.28 19.09 107.32 50.04 PK Vertic | PASS
7 5888.41 38.06 57.30 19.24 95.34 38.04 PK Vertic | PASS
8 5928.88 38.62 58.18 19.56 68.30 10.12 PK Vertic | PASS
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D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5775MHz by 802.11ax(80MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5651.81 39.92 58.15 18.23 69.65 11.50 PK Horizo | PASS
2 5670.34 39.92 58.33 18.41 83.39 25.06 PK Horizo | PASS
3 5692.76 42.93 61.56 18.63 99.96 38.40 PK Horizo | PASS
4 5717.95 46.85 65.53 18.68 110.33 44.80 PK Horizo | PASS
5 5856.56 39.80 58.79 18.99 110.46 51.67 PK Horizo | PASS
6 5876.71 38.70 57.86 19.16 104.03 46.17 PK Horizo | PASS
7 5889.88 38.31 57.57 19.26 94.26 36.69 PK Horizo | PASS
8 5937.65 39.01 58.64 19.63 68.30 9.66 PK Horizo | PASS

Report no.: 2530770R.703A

Page 198 / 209




DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Project Information

Profile: | 2530770R EUT: | Smart Controller
Mode: | Mode4:Transmit at 5775MHz by 802.11ax(80MHz) Voltage: | 120 Vac /60 Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Reyn Chen
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit
Suspected Data List
NO FrERLEnD Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 5638.16 37.98 56.07 18.09 68.30 12.23 PK Vertic | PASS
2 5668.88 39.23 57.63 18.40 82.31 24.68 PK Vertic | PASS
3 5700.73 44.83 63.54 18.71 105.50 41.96 PK Vertic | PASS
4 5717.46 46.54 65.22 18.68 110.19 44 .97 PK Vertic | PASS
5 5855.26 39.85 58.83 18.98 110.83 52.00 PK Vertic | PASS
6 5877.53 38.28 57.44 19.16 103.42 45.98 PK Vertic | PASS
7 5892.31 38.00 57.28 19.28 92.45 35.17 PK Vertic | PASS
8 5940.25 38.50 58.14 19.64 68.30 10.16 PK Vertic | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

Note:

1. We have evaluated SISO main antenna mode, SISO aux antenna mode and MIMO mode, shown in report is the

worst data.
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Appendix I: Frequency Stability

TestMode Antenna Frequency[ |  voltage Tenl]?eerat Deviation Deviation Limit Verdict
MHz] [Vdc] (C) (Hz) (Ppm) (Ppm)

11A Ant1 5180 NV NT 0.00 0.000000 20 PASS
11A Ant1 5180 LV NT 0.00 0.000000 20 PASS
11A Ant1 5180 HV NT 0.00 0.000000 20 PASS
11A Ant1 5200 NV NT 0.00 0.000000 20 PASS
11A Ant1 5200 LV NT 20000.00 3.846154 20 PASS
11A Ant1 5200 HV NT 0.00 0.000000 20 PASS
11A Ant1 5240 NV NT -20000.00 -3.816794 20 PASS
11A Ant1 5240 LV NT 0.00 0.000000 20 PASS
11A Ant1 5240 HV NT 0.00 0.000000 20 PASS
11A Ant1 5745 NV NT -20000.00 -3.481288 20 PASS
11A Ant1 5745 LV NT -20000.00 -3.481288 20 PASS
11A Ant1 5745 HV NT -20000.00 -3.481288 20 PASS
11A Ant1 5785 NV NT 0.00 0.000000 20 PASS
11A Ant1 5785 LV NT 0.00 0.000000 20 PASS
11A Ant1 5785 HV NT -40000.00 -6.914434 20 PASS
11A Ant1 5825 NV NT -20000.00 -3.433476 20 PASS
11A Ant1 5825 LV NT -20000.00 -3.433476 20 PASS
11A Ant1 5825 HV NT -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5180 NV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5180 LV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5180 HV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV NT 20000.00 3.846154 20 PASS
11N20SISO Ant1 5200 LV NT -20000.00 -3.846154 20 PASS
11N20SISO Ant1 5200 HV NT -20000.00 -3.846154 20 PASS
11N20SISO Ant1 5240 NV NT -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5240 LV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5240 HV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV NT -20000.00 -3.481288 20 PASS
11N20SISO Ant1 5745 LV NT -20000.00 -3.481288 20 PASS
11N20SISO Ant1 5745 HV NT -20000.00 -3.481288 20 PASS
11N20SISO Ant1 5785 NV NT -40000.00 -6.914434 20 PASS
11N20SISO Ant1 5785 LV NT -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 HV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5825 NV NT 0.00 0.000000 20 PASS
11N20SISO Ant1 5825 LV NT -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5825 HV NT -20000.00 -3.433476 20 PASS
11N40SISO Ant1 5190 NV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 LV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 HV NT -40000.00 -7.707129 20 PASS
11N40SISO Ant1 5230 NV NT -40000.00 -7.648184 20 PASS
11N40SISO Ant1 5230 LV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 HV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 LV NT -40000.00 -6.950478 20 PASS
11N40SISO Ant1 5755 HV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV NT -40000.00 -6.902502 20 PASS
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11N40SISO Ant1 5795 LV NT 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 HV NT -40000.00 -6.902502 20 PASS
11AC20SISO Ant1 5180 NV NT 20000.00 3.861004 20 PASS
11AC20SISO Ant1 5180 LV NT 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 HV NT 0.00 0.000000 20 PASS
11AC20SISO Ant1 5200 NV NT 0.00 0.000000 20 PASS
11AC20SISO Ant1 5200 LV NT -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5200 HV NT -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5240 NV NT -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 LV NT -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 HV NT -40000.00 -7.633588 20 PASS
11AC20SISO Ant1 5745 NV NT -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 LV NT 0.00 0.000000 20 PASS
11AC20SISO Ant1 5745 HV NT -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5785 NV NT -40000.00 -6.914434 20 PASS
11AC20SISO Ant1 5785 LV NT -40000.00 -6.914434 20 PASS
11AC20SISO Ant1 5785 HV NT -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5825 NV NT -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 LV NT -40000.00 -6.866953 20 PASS
11AC20SISO Ant1 5825 HV NT -20000.00 -3.433476 20 PASS
11AC40SISO Ant1 5190 NV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 LV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 HV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 LV NT -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5230 HV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 NV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 LV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 HV NT -40000.00 -6.950478 20 PASS
11AC40SISO Ant1 5795 NV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 LV NT 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 HV NT -40000.00 -6.902502 20 PASS
11AC80SISO Ant1 5210 NV NT 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 LV NT 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 HV NT -80000.00 -15.355086 20 PASS
11AC80SISO Ant1 5775 NV NT -80000.00 -13.852814 20 PASS
11AC80SISO Ant1 5775 LV NT 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 LV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 LV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 LV NT -20000.00 -3.816794 20 PASS
11AX20SISO Ant1 5240 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 LV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV NT 0.00 0.000000 20 PASS
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11AX20SISO Ant1 5785 Lv NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 HV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV NT 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 LV NT -20000.00 -3.433476 20 PASS
11AX20SISO Ant1 5825 HV NT 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV NT 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 LV NT -40000.00 -7.707129 20 PASS
11AX40SISO Ant1 5190 HV NT -40000.00 -7.707129 20 PASS
11AX40SISO Ant1 5230 NV NT -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 LV NT -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 HV NT -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5755 NV NT -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 LV NT -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 HV NT -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5795 NV NT -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 LV NT -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 HV NT -40000.00 -6.902502 20 PASS
11AX80SISO Ant1 5210 NV NT 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 LV NT 80000.00 15.355086 20 PASS
11AX80SISO Ant1 5210 HV NT 80000.00 15.355086 20 PASS
11AX80SISO Ant1 5775 NV NT 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 LV NT 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 HV NT 0.00 0.000000 20 PASS
TestMode Antenna | Frequency[MHz] VR}?(%G Tem?%r)ature De(v|_||azt)|on D?F‘)’F'f:::())n (t';"n'qt) Verdict
11A Ant1 5180 NV -30 0.00 0.000000 20 PASS
11A Ant1 5180 NV -20 0.00 0.000000 20 PASS
11A Ant1 5180 NV -10 0.00 0.000000 20 PASS
11A Ant1 5180 NV 0 0.00 0.000000 20 PASS
11A Ant1 5180 NV 10 0.00 0.000000 20 PASS
11A Ant1 5180 NV 20 0.00 0.000000 20 PASS
11A Ant1 5180 NV 30 0.00 0.000000 20 PASS
11A Ant1 5180 NV 40 0.00 0.000000 20 PASS
11A Ant1 5180 NV 50 -20000.00 -3.861004 20 PASS
11A Ant1 5200 NV -30 0.00 0.000000 20 PASS
11A Ant1 5200 NV -20 20000.00 3.846154 20 PASS
11A Ant1 5200 NV -10 0.00 0.000000 20 PASS
11A Ant1 5200 NV 0 -20000.00 -3.846154 20 PASS
11A Ant1 5200 NV 10 0.00 0.000000 20 PASS
11A Ant1 5200 NV 20 0.00 0.000000 20 PASS
11A Ant1 5200 NV 30 0.00 0.000000 20 PASS
11A Ant1 5200 NV 40 0.00 0.000000 20 PASS
11A Ant1 5200 NV 50 0.00 0.000000 20 PASS
11A Ant1 5240 NV -30 0.00 0.000000 20 PASS
11A Ant1 5240 NV -20 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV -10 0.00 0.000000 20 PASS
11A Ant1 5240 NV 0 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV 10 0.00 0.000000 20 PASS
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11A Ant1 5240 NV 20 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV 30 0.00 0.000000 20 PASS
11A Ant1 5240 NV 40 0.00 0.000000 20 PASS
11A Ant1 5240 NV 50 -20000.00 -3.816794 20 PASS
11A Ant1 5745 NV -30 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV -20 0.00 0.000000 20 PASS
11A Ant1 5745 NV -10 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV 0 0.00 0.000000 20 PASS
11A Ant1 5745 NV 10 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV 20 0.00 0.000000 20 PASS
11A Ant1 5745 NV 30 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV 40 -40000.00 -6.962576 20 PASS
11A Ant1 5745 NV 50 0.00 0.000000 20 PASS
11A Ant1 5785 NV -30 -20000.00 -3.457217 20 PASS
11A Ant1 5785 NV -20 0.00 0.000000 20 PASS
11A Ant1 5785 NV -10 0.00 0.000000 20 PASS
11A Ant1 5785 NV 0 -40000.00 -6.914434 20 PASS
11A Ant1 5785 NV 10 0.00 0.000000 20 PASS
11A Ant1 5785 NV 20 -40000.00 -6.914434 20 PASS
11A Ant1 5785 NV 30 0.00 0.000000 20 PASS
11A Ant1 5785 NV 40 -20000.00 -3.457217 20 PASS
11A Ant1 5785 NV 50 -20000.00 -3.457217 20 PASS
11A Ant1 5825 NV -30 0.00 0.000000 20 PASS
11A Ant1 5825 NV -20 -40000.00 -6.866953 20 PASS
11A Ant1 5825 NV -10 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 0 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 10 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 20 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 30 -40000.00 -6.866953 20 PASS
11A Ant1 5825 NV 40 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 50 -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5180 NV -30 -20000.00 -3.861004 20 PASS
11N20SISO Ant1 5180 NV -10 0.00 0.000000 20 PASS
11N20SISO Ant1 5180 NV 0 -20000.00 -3.861004 20 PASS
11N20SISO Ant1 5180 NV 10 0.00 0.000000 20 PASS
11N20SISO Ant1 5180 NV 20 20000.00 3.861004 20 PASS
11N20SISO Ant1 5180 NV 30 -20000.00 -3.861004 20 PASS
11N20SISO Ant1 5180 NV 40 0.00 0.000000 20 PASS
11N20SISO Ant1 5180 NV 50 -20000.00 -3.861004 20 PASS
11N20SISO Ant1 5180 NV -20 -20000.00 -3.861004 20 PASS
11N20SISO Ant1 5200 NV -30 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV -20 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV -10 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 0 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 10 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 20 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 30 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 40 0.00 0.000000 20 PASS
11N20SISO Ant1 5200 NV 50 -20000.00 -3.846154 20 PASS
11N20SISO Ant1 5240 NV -30 0.00 0.000000 20 PASS
11N20SISO Ant1 5240 NV -20 0.00 0.000000 20 PASS
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11N20SISO Ant1 5240 NV -10 0.00 0.000000 20 PASS
11N20SISO Ant1 5240 NV 0 -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5240 NV 10 -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5240 NV 20 0.00 0.000000 20 PASS
11N20SISO Ant1 5240 NV 30 -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5240 NV 40 -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5240 NV 50 -20000.00 -3.816794 20 PASS
11N20SISO Ant1 5745 NV -30 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV -20 -20000.00 -3.481288 20 PASS
11N20SISO Ant1 5745 NV -10 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV 0 20000.00 3.481288 20 PASS
11N20SISO Ant1 5745 NV 10 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV 20 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV 30 0.00 0.000000 20 PASS
11N20SISO Ant1 5745 NV 40 20000.00 3.481288 20 PASS
11N20SISO Ant1 5745 NV 50 -20000.00 -3.481288 20 PASS
11N20SISO Ant1 5785 NV -30 0.00 0.000000 20 PASS
11N20SISO Ant1 5785 NV -20 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV -10 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV 0 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV 10 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV 20 0.00 0.000000 20 PASS
11N20SISO Ant1 5785 NV 30 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV 40 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5785 NV 50 -20000.00 -3.457217 20 PASS
11N20SISO Ant1 5825 NV -30 0.00 0.000000 20 PASS
11N20SISO Ant1 5825 NV -20 -40000.00 -6.866953 20 PASS
11N20SISO Ant1 5825 NV -10 -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5825 NV 0 -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5825 NV 10 -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5825 NV 20 -40000.00 -6.866953 20 PASS
11N20SISO Ant1 5825 NV 30 -20000.00 -3.433476 20 PASS
11N20SISO Ant1 5825 NV 40 0.00 0.000000 20 PASS
11N20SISO Ant1 5825 NV 50 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV -30 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV -20 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV -10 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 0 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 10 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 20 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 30 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 40 0.00 0.000000 20 PASS
11N40SISO Ant1 5190 NV 50 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV -30 -40000.00 -7.648184 20 PASS
11N40SISO Ant1 5230 NV -20 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV -10 -40000.00 -7.648184 20 PASS
11N40SISO Ant1 5230 NV 0 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV 10 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV 20 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV 30 0.00 0.000000 20 PASS
11N40SISO Ant1 5230 NV 40 0.00 0.000000 20 PASS
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11N40SISO Ant1 5230 NV 50 -40000.00 -7.648184 20 PASS
11N40SISO Ant1 5755 NV -30 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV -20 -40000.00 -6.950478 20 PASS
11N40SISO Ant1 5755 NV -10 -40000.00 -6.950478 20 PASS
11N40SISO Ant1 5755 NV 0 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV 10 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV 20 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV 30 -40000.00 -6.950478 20 PASS
11N40SISO Ant1 5755 NV 40 0.00 0.000000 20 PASS
11N40SISO Ant1 5755 NV 50 -40000.00 -6.950478 20 PASS
11N40SISO Ant1 5795 NV -30 -40000.00 -6.902502 20 PASS
11N40SISO Ant1 5795 NV -20 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV -10 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV 0 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV 10 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV 20 -40000.00 -6.902502 20 PASS
11N40SISO Ant1 5795 NV 30 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV 40 0.00 0.000000 20 PASS
11N40SISO Ant1 5795 NV 50 -40000.00 -6.902502 20 PASS
11AC20SISO Ant1 5180 NV -30 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 NV -20 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 NV -10 -40000.00 -7.722008 20 PASS
11AC20SISO Ant1 5180 NV 0 -20000.00 -3.861004 20 PASS
11AC20SISO Ant1 5180 NV 10 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 NV 20 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 NV 30 -20000.00 -3.861004 20 PASS
11AC20SISO Ant1 5180 NV 40 0.00 0.000000 20 PASS
11AC20SISO Ant1 5180 NV 50 -20000.00 -3.861004 20 PASS
11AC20SISO Ant1 5200 NV -30 -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5200 NV -20 20000.00 3.846154 20 PASS
11AC20SISO Ant1 5200 NV -10 -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5200 NV 0 -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5200 NV 10 0.00 0.000000 20 PASS
11AC20SISO Ant1 5200 NV 20 0.00 0.000000 20 PASS
11AC20SISO Ant1 5200 NV 30 20000.00 3.846154 20 PASS
11AC20SISO Ant1 5200 NV 40 20000.00 3.846154 20 PASS
11AC20SISO Ant1 5200 NV 50 -20000.00 -3.846154 20 PASS
11AC20SISO Ant1 5240 NV -30 0.00 0.000000 20 PASS
11AC20SISO Ant1 5240 NV -20 -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 NV -10 0.00 0.000000 20 PASS
11AC20SISO Ant1 5240 NV 0 -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 NV 10 -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 NV 20 -40000.00 -7.633588 20 PASS
11AC20SISO Ant1 5240 NV 40 0.00 0.000000 20 PASS
11AC20SISO Ant1 5240 NV 50 -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5240 NV 30 -20000.00 -3.816794 20 PASS
11AC20SISO Ant1 5745 NV -30 -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 NV -20 -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 NV -10 -40000.00 -6.962576 20 PASS
11AC20SISO Ant1 5745 NV 0 -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 NV 10 -20000.00 -3.481288 20 PASS
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11AC20SISO Ant1 5745 NV 20 -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 NV 30 -20000.00 -3.481288 20 PASS
11AC20SISO Ant1 5745 NV 40 0.00 0.000000 20 PASS
11AC20SISO Ant1 5745 NV 50 -40000.00 -6.962576 20 PASS
11AC20SISO Ant1 5785 NV -30 -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5785 NV -10 -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5785 NV 0 -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5785 NV 10 0.00 0.000000 20 PASS
11AC20SISO Ant1 5785 NV 20 0.00 0.000000 20 PASS
11AC20SISO Ant1 5785 NV 30 20000.00 3.457217 20 PASS
11AC20SISO Ant1 5785 NV 40 -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5785 NV 50 -20000.00 -3.457217 20 PASS
11AC20SISO Ant1 5785 NV -20 -40000.00 -6.914434 20 PASS
11AC20SISO Ant1 5825 NV -30 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV -20 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV -10 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV 0 0.00 0.000000 20 PASS
11AC20SISO Ant1 5825 NV 10 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV 20 0.00 0.000000 20 PASS
11AC20SISO Ant1 5825 NV 30 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV 40 -20000.00 -3.433476 20 PASS
11AC20SISO Ant1 5825 NV 50 -20000.00 -3.433476 20 PASS
11AC40SISO Ant1 5190 NV -30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV -20 40000.00 7.707129 20 PASS
11AC40SISO Ant1 5190 NV -10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV 0 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV 10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV 20 -40000.00 -7.707129 20 PASS
11AC40SISO Ant1 5190 NV 30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV 40 0.00 0.000000 20 PASS
11AC40SISO Ant1 5190 NV 50 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV -30 -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5230 NV -20 -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5230 NV -10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV 0 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV 10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV 20 -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5230 NV 30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5230 NV 40 -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5230 NV 50 -40000.00 -7.648184 20 PASS
11AC40SISO Ant1 5755 NV -30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 NV -20 -40000.00 -6.950478 20 PASS
11AC40SISO Ant1 5755 NV -10 -40000.00 -6.950478 20 PASS
11AC40SISO Ant1 5755 NV 0 -40000.00 -6.950478 20 PASS
11AC40SISO Ant1 5755 NV 10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 NV 20 -40000.00 -6.950478 20 PASS
11AC40SISO Ant1 5755 NV 30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 NV 40 0.00 0.000000 20 PASS
11AC40SISO Ant1 5755 NV 50 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV -30 -40000.00 -6.902502 20 PASS
11AC40SISO Ant1 5795 NV -20 -40000.00 -6.902502 20 PASS
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11AC40SISO Ant1 5795 NV -10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 0 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 10 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 20 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 30 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 40 0.00 0.000000 20 PASS
11AC40SISO Ant1 5795 NV 50 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 NV -30 80000.00 15.355086 20 PASS
11AC80SISO Ant1 5210 NV -20 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 NV -10 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 NV 0 -80000.00 -15.355086 20 PASS
11AC80SISO Ant1 5210 NV 10 0.00 0.000000 20 PASS
11AC80SISO Ant1 5210 NV 20 80000.00 15.355086 20 PASS
11AC80SISO Ant1 5210 NV 30 -80000.00 -15.355086 20 PASS
11AC80SISO Ant1 5210 NV 40 80000.00 15.355086 20 PASS
11AC80SISO Ant1 5210 NV 50 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV 10 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV 20 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV 30 -80000.00 -13.852814 20 PASS
11AC80SISO Ant1 5775 NV 40 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV 50 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV -30 -80000.00 -13.852814 20 PASS
11AC80SISO Ant1 5775 NV -20 0.00 0.000000 20 PASS
11AC80SISO Ant1 5775 NV -10 -80000.00 -13.852814 20 PASS
11AC80SISO Ant1 5775 NV 0 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV -10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV 0 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV 10 -20000.00 -3.861004 20 PASS
11AX20SISO Ant1 5180 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV 40 0.00 0.000000 20 PASS
11AX20SISO Ant1 5180 NV 50 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV -10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 0 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 40 0.00 0.000000 20 PASS
11AX20SISO Ant1 5200 NV 50 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV -10 -20000.00 -3.816794 20 PASS
11AX20SISO Ant1 5240 NV 0 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV 10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5240 NV 40 0.00 0.000000 20 PASS
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11AX20SISO Ant1 5240 NV 50 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV -10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV 0 -20000.00 -3.481288 20 PASS
11AX20SISO Ant1 5745 NV 10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV 40 0.00 0.000000 20 PASS
11AX20SISO Ant1 5745 NV 50 20000.00 3.481288 20 PASS
11AX20SISO Ant1 5785 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV -10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV 0 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV 10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5785 NV 40 -20000.00 -3.457217 20 PASS
11AX20SISO Ant1 5785 NV 50 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV -30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV -20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV -10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV 0 -20000.00 -3.433476 20 PASS
11AX20SISO Ant1 5825 NV 10 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV 20 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV 30 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV 40 0.00 0.000000 20 PASS
11AX20SISO Ant1 5825 NV 50 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV -30 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV -20 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV -10 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV 0 -40000.00 -7.707129 20 PASS
11AX40SISO Ant1 5190 NV 10 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV 20 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV 30 -40000.00 -7.707129 20 PASS
11AX40SISO Ant1 5190 NV 40 0.00 0.000000 20 PASS
11AX40SISO Ant1 5190 NV 50 0.00 0.000000 20 PASS
11AX40SISO Ant1 5230 NV -30 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV -20 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV -10 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV 0 0.00 0.000000 20 PASS
11AX40SISO Ant1 5230 NV 10 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV 20 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV 30 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV 40 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5230 NV 50 -40000.00 -7.648184 20 PASS
11AX40SISO Ant1 5755 NV -30 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV -20 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV -10 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV 0 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV 10 -40000.00 -6.950478 20 PASS
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11AX40SISO Ant1 5755 NV 20 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV 30 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV 40 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5755 NV 50 -40000.00 -6.950478 20 PASS
11AX40SISO Ant1 5795 NV -30 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV -20 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV -10 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 0 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 10 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 20 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 30 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 40 -40000.00 -6.902502 20 PASS
11AX40SISO Ant1 5795 NV 50 -40000.00 -6.902502 20 PASS
11AX80SISO Ant1 5210 NV -30 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV -20 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV -10 80000.00 15.355086 20 PASS
11AX80SISO Ant1 5210 NV 0 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV 20 80000.00 15.355086 20 PASS
11AX80SISO Ant1 5210 NV 30 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV 40 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV 50 0.00 0.000000 20 PASS
11AX80SISO Ant1 5210 NV 10 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV -30 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV -20 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV -10 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 0 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 10 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 20 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 30 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 40 0.00 0.000000 20 PASS
11AX80SISO Ant1 5775 NV 50 0.00 0.000000 20 PASS
The End
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